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Notes A

« If any component requires replacement, use only original Ventrac replacement parts.
* When ordering new components, be sure to order all required safety decals. All current safety decals must
be affixed to the replacement components prior to installation of the component.
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PARTS

Power Grapple Bucket

REF. PART NO. DESCRIPTION QTY.
T 44,0256, .. oot Clamp, Hyd Hose 12.7mm ID 2 Cavity (Set of 2). . ... ii e 1
2. 44.0229. ... . Cover Plate, Group 2D (2 CaVity) . . oo v vttt e et e e e e e 1
3. 29.GFO00T .....vviiiinnt Grease Ftg, 1/4 SAE ST . oot e e e 2
4. 9510 ¢ttt Washer, FIat 5/8 SAE . . . oo 2
5. 99.E0094. ...t Locknut, 5/8-11 Flanged StOVer. . ... .ottt e 6
6. 90.1018. ... ..ot BOIt, 5/8-T1 USS X 2-1/4 . . ettt e 4
7o 90.1022. ..o BOIt, 5/8-T1T USS X 2-3/4 . oo 2
8. 25.6801-06-06 ............... Fitting, 90 ME 3/8 X 3/8. . .ottt 4
9 25.2703-6-6-6LN ............. Fitting, Bulkhead T3/8 W/LNUL . .« ..ottt et 2
10......... N/A Plate, Ventrac Serial Number ... ... i i 1
Moo 00.0770. ..ot Decal, Builtinthe USA ... ... e 1
122000000, 00.0621....covviiiii Decal, High Pressure Fluid Hazard .. ... e 1
13000 00.0619.....covviiii Decal, Read Operator's Manual. .. ...ttt e 1
14 ... .. 90.0516.......cvvviiiiiinn BOIt, 5/16-T8 USS X 2. . o vttt et 1
5. 99.E0102.....cvvivieei Nut, Locking Flange 5/16-18 . .. ...ttt e e e 1
16 ......... 23.0104. ... ..o Coupler, QUICk Male 174 . . . oo e e e e 2
17 oot 05.0116. ..ot Washer, .544ID X 817 X T4Red. ...\t 1
18 ... 05.0117. oo Washer, 544 ID X 817 X T4AYel. ..o 1
9.0 04.0029. ...t Rivet, POp 178" X /4" SS . . o 2
20 ... HE-6002 ...........ccoovnt. Frame, Hitch Weldment HE200. . ... .. ..ottt 1
21 oo HE-6001 ...... ... Frame, Lower Grapple HE . .. ..o e 1
22 ... 23.0130. .o Cylinder, 1-1/27 K B e 2
23 ... 200121 0o Hose, 1/4x36.50 SAE TOORT7AR .. ... e 1
24 ... 20.0122. .o Hose, 1/4x43.00 SAE TOORT7AR ... 1
25, 20.0123. ..o Hose, 1/4x19.50 SAE TOORT7AR ... e 1
26 ..., 20.0124. ..o Hose, 1/4x13.50 SAE TOORT7AR .. .. 1
27 ool 20.0166. ... Hose, 1/4x35.00 SAE TOORT7AR ... e 1
28 ... 20.0166. ... Hose, 1/4x35.00 SAE TOORT7AR . ... i 1
30 ... 29.GFO00T ...... .ottt Grease Ftg, 1/4 SAE ST .. e e 2
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PARTS

Power Grapple Claws

REF. PART NO. DESCRIPTION QTY.
T 44,0256, .. oot Clamp, Hyd Hose 12.7mm ID 2 Cavity (Set of 2). . ... ii e 2
2. 44.0229. ... . Cover Plate, Group 2D (2 CaVity) . . oo v vttt e et e e e e e 2
3 85.B0102 ...ttt Bushing, 1.000ID x 1.1250D X T LFlange . ...ttt 8
4. ... KM-1313. .. e Bushing, Grappler PIVOt. . .. ..o e e s 4
5. 9510 ¢ttt Washer, FIat 5/8 SAE . . . ...t e e 4
6. KM-1342. ... .o Spacer, Cylinder MOUNT .. ..ottt e e et 4
7o 99.E0094. ...t Locknut, 5/8-11 Flanged StoVer. . .. ..ot e e 4
8. 90.1018. ..o BOIt, 5/8-TT USS X 2-1/4 . ettt e e 2
9. 90.1028. ... BOIt, 5/8-T1 USS X 3-1/2 ettt e e 2
0.0 25.6801-06-06 ............... Fitting, 90 ME 3/8 X 3/8. . . ..ttt ettt e e e e e 2
Moo 95.08. . i Washer, FIat 172 SAE . . . .t 4
12200000 .. 90.0852. ... BOIt, 1/2-T3 USS X 6 1/2 ettt e e 4
13000 99.E0103..... ..ot Nut, Locking Flange 1/2-13 . ... o e e i 4
14 ......... 00.0620.......cvvviiniinn. Decal, Pinching or Crushing Hazard. . ....... ..ot 2
5. KM-1407. ...t Interlock, Grapple Claws . ... ...ttt e e e 1
16 ... 90.0512. .. Bolt, 5/16-18 USS X 1-1/2". . ettt e e 2
17 oot 99.SF0518-1 ... vvvvvine BOLT, SMF 5/16-18 X 2-1/4 . . . o oot 2
18 ... 99.SFO5. .. NUt, SRES/16-T8 USS .. .ttt 2
9.0, 00.0688..........ciiiiinn Decal, Ventrac White. .. ... 1
20 ........ 00.0813. ...t Decal, HE200 . . ..ottt e e 1
21 oo 23.0104. ... .. Coupler, QUICK Male 1/4 . . . oo e e e e 2
22 ... 05.0156. .. Washer, .544 1D X .817 X . TANA . . oottt e 1
23 ... 05.0157. oo Washer, .544 1D X .817 X T4 BIK ..o 1
24 ... 25.6804-6-6-6. ... ... Fitting, M Te@ 3/8X3/8X3/8 . . . . e e ettt et e et e e e 2
25, KM-6100.. ...t Grapple, Claw. . .. 1
26 ... KM-6018.......covvvinat Grapple, Claw. . ..t 1
27 ool 23.0130. .o Cylinder, 1-172" X B e e e 2
28 ... 20.0173. .o Hose, 1/4x42.00 SAE T00RT7AR . . oot e 1
29 ... 20.0486. ... Hose, 1/4x30.00 SAE T00RT7AR . ..ot e 1
30 ... 20.0487. .o Hose, 1/4x76.00 SAE T00RT7AR . ..ot 1
31 e 20.0488. ... Hose, 1/4x79.00 SAE T00RT7AR . ..o 1
40 ......... 29.GFO00T ...vvvveiiiee Grease Ftg, 1/4 SAE ST . oo e e 2
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PARTS

HE200 Side Plates (Kit #70.8276)

REF. PART NO. DESCRIPTION QTY.
Tt HE-1024 ...t Plate, Side RH. . ... ot e 1
2. HE-1025 ...t Plate, Side LH . .. ..o e 1
3 99.SF0608. .......ccvviinn. Bolt, SRF 3/8-T6 USS X T ..ttt ittt e e e 12
4 ... 99.E0082........ciiinn. Nut, Locking Flange 3/8-16 . . . ..ottt e e 12
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